



TRIBECA PANEL INDIA LLP

IN HOUSE TEST REPORT

SAMPLE DETAIL

Date:-15-04-2025

PRODUCT : **BLOCK BOARD**
GRADE : **MR**
BRAND : **ALTIMATE**
DIMENSION : **2440mm x 1220mm x 19mm**
BATCH NO. : **TPLLP-042515**

Sl. No	Tests	Prescribed Value	Results
1	Dimensions: mm a) Length b) Width c) Thickness d) Variation in thickness on board	+6 mm -0 mm +3 mm -0 mm ± 5% Not more than 0.5mm	+1mm +2mm +0.48% 0.32mm (Max.)
2	Squareness : %	0.2	0.17
3	Edge Straightness %	0.2	0.18
4	Workmanship & Finish	As per Clause 8	Satisfactory
5	Moisture Content: %	5 – 15%	8.34%
6	Glue adhesion & Resistance to water	As per clause 9.2.2 & 9.2.3	“Pass std.”
7	Mycological Test	As per clause 9.2.4	“Pass std.”
8	Static Bending Strength (N/mm ²) Modulus of Rupture Modulus of Elasticity	Avg. Min. 50 42 5000 4200	Avg. Min. 52 48 5157 4484
9	Spot Test	As per clause 9.2.6	Copper-Presence Chrome-Presence Boron-Presence

PRODUCT TESTED AT OUR IN-HOUSE LAB FOUND SATISFACTORY RESULT & PASS TO IS:1659

GENERAL MANAGER
FOR TRIBECA PANEL

